



Alekh

PLASTICS TESTING CENTRE

F-94-95, RUDRAKSHA-II, JASHODANAGAR MEHAMDABAD HIGHWAY,
VATVA, AHMEDABAD: 382445. TEL-FAX : 79-25830445,
E-Mail: alekh_plastics@yahoo.com; alekhplastics@gmail.com www.alekhtestingcentre.com

Doc.No: F/RPT/01

Page no: 1 of 1

TEST REPORT

URL no: TC6209210000000230

No: TR/21-22/0269

Date of issue: 18/08/2021

Issued to: M/s. Deeya Panel Products Pvt. Ltd.

Date of receipt: 14/08/2021

GIDC Estate,

Date of performance of testing: 17/08/21 to 17/08/21

Ankleshwar

Sampling details: By customer

Sample details: Regenerated plastics composite sheet (as stated by the party)

Sample Packing: Loose Sample condition: Satisfactory

Mode of delivery: By courier

Your reference: Received by courier on 14/08/2021

Test condition: 27°C/63% RH

Test result

Sample	Test Property	Unit	Test method	Test value
Sample as above	Over all migration	mg/dm ²	IS: 9845	1.2

IS: 10910 & IS: 10146 specifies a limit of 10 mg/dm² for Polypropylene & its copolymers & Polyethylene & its copolymers, for safe use in contact with foodstuffs, pharmaceuticals and drinking water.

The decision rule applied for statement of conformity, for borderline results, considering the uncertainty of measurement is: NOT APPLICABLE. Opinion & interpretation for this report: NOT APPLICABLE



Certificate no: TC-6209
(Accredited for ISO:17025-2017)

Authorised Signatory
B. R. Phadnis
Chief Executive

N.B.: No liabilities are accepted, whatsoever, for this test report. Valid only for the sample tested. Not for publication. Not for legal purpose.

~~~~~ END OF REPORT ~~~~~

.....towards making quality feasible!